P FEAEIE

FF-150

IN="J") X}
PARTS LIST

DAPS Riatk:\E1L

MAMETORA AGRIC MACHINERY CO., LTD.



TEXKRLT

(1) WMSHEXDOEAIE, AEORMES - 2—FFS - W% - Bk
b A WU TR e e

2) EXIBHDEKESIIZFHITEEA,

(3) HRIEERSH (343 S ORIESLS: % BIMERBV 3,
filG X 3 FOMBBSEEA L3 2. R T - SR
DFRIZZA ) £F,

(4) FEEBZIBHELXSBRIILFTOT HRHICHEEXHCZT,

(5) MBEWESIZLY LB TEY, L b2BEIHNEITD
TERERS LICAD LEELHE 2T,

* NOTICE (Request for Customers)

(1) In placing an order for parts, be sure to specify the index
number in this list, name of items and the number of parts.

(2) Return of ordered goods cannot be accepted.

(3) Be sure to use the standard parts listed herein as repair parts.
Use of other marketed or similar goods often causes a dete-
rioration of performance and an earlier damage.

(4) Since orders for parts rush in during the demand season,
earlier order are recommended.

(5) As in some cases forms and dimensions may be different
owing to remodelling or modifications, order parts upon
noting the model number.



B i
SECTION NAME

e—
CHASSIS

FSVYRIw Y3 r—2BR
TRANSMISSION CASE GROUP

FSVUZIyvavFEPMRk
TRANSMISSION GEAR GROUP

Ao v —br—228& ...

COUNTER CASE GROUP

B — 2 BAfR P

SUB CHANGE CASE GROUP

ﬁ“ gasi; .................................................................................

CHASSIS GROUP

AA=LIT SOBIE. oot S s S B e

FUEL TANK GROUP

I ot A S TSN RO

CONTROL GROUP

BHEEBROR. e R S A R S

HYDRAULIC GROUP

et g PSSR

ENGINE GROUP

L I e

WIRING CORD GROUP

TULCBRIR. iimsomenshs s vonshaiss s S S AR RS S SRRSO A SO

COVER GROUP

Sy BESTFIIR. o ervassanresnamsriir R SRR RS

QUICK HITCH GROUP

= R
CONTENTS

------------------------------------------------------------

............................................................

.............................................................

.............................................................

PAGE

10

14

18

22

24

30

32

36

38



FSYZRZT g vir—RBE
TRANSMISSION CASE GROUP




PSR w3 v—RBER
TRANSMISSION CASE GROUP

R&ES | a—FES s g0 % () R # &
NO. CODE NO. PARTS NAME Q' TY| REMARKS
1 125 0111 001 [ 3 w ¥ a ¥ —X (L) CASE, transmission (R) 1
2 |1250112001 | 3 v ¥svsr—X (R) CASE, transmission (L) 1
3 115 0218 001 | ¥4 F2 59 FT74—7 FORK, side clutch 1
4 125 0124 000 | 25 9 F74—7 ¥+ 7 b SHAFT, crutch fork 2
5 9RE 1000 005 |E Vv 7 $10 E RING $10 2
6 9RE 1200 005 |E WV v 7 $12 E RING $12 2
7 90R 1011 007 |0 Y » 7 0 RING 4 | (JASO-1011)
8 1150311 000 | 7 2—72x—7 A FORK, shifter A 1
9 115 0313 000 | 79— w b ROD, shifter 1
10 115 0315 000 | # 5 — COLLAR 1
11 MO7 0314 000 | 77 —w» MBL/NR SPRING, shifter rod 1
12 MO7 0314 010 | ¥ 7% —w » FEL/Y% (B) SPRING, shifter rod (B) 1
13 9SB 2500 000 | R 7 4 —F— BALL, steal 1
14 MO7 0313 001 | ¥ 7% —ww bRy F Vv PACKING, shifter rod 2
15 9SW 1000 000 | /¥R [EE $10 WASHRE, spring ¢ 10 2
16 9NT 1000 010 |+~ F M10,P1.25 | NUT M10, P1. 25 2
117 115 0312 000 | 772 —72—7 B FORK, shifter B 1
18 115 0313 000 | 79— v b ROD, shifter 1
19 115 0315 000 | 7 5 — COLLAR 1
20 MOT 0314 000 | ¥ 77— MLY% SPRING, shifter rod 1
21 MO7 0314 010 [ 7% —w .y ML Y% (B) SPRING, shifter rod (B) 1
22 9SB 2500 000 | X5 4 —FE—w BALL, steal 1
23 MO7 0313 001 | ¥ 7% —w v /S w F PACKING, shifter rod 2
24 9SW 1000 000 | /¥R EES $10 WASHER, spring ¢ 10 2
25 9NT 1000 010 { >+ b M10,P1.25 | NUT M10, P1. 25 2
26 G44 0223 000 | 74 —7— L84 A SHAFT, shifter arm A 1
217 G44 0224 000 | 72 —7— 48 B SHAFT, shifter arm B 1
28 90R 1200 001 |0 Y » 7 P12 0 RING P12 1
29 90R 1700 001 |0 Y ¥ 7 P17 0 RING P17 2
30 MO7 0118 000 | HEMFL/ € » F ~ PACKING, oil outlet 1
31 9BT 0801 003 | K b M8 <10 BOLT M8 <10 1
32 MOT 0127 001 | FAEMFL/ S + PACKING, 0il inlet 1
33 MO7 0128 003 | Az PLUG, 0il inlet 1
34 9BH 0601 478 [ 7T F b M6X14 £ 1T BOLT M6X14 4 14
35 9BT 0802 503 | K b M8 X25¢ BOLT M8Xx25¢
36 9BT 0802 003 | Kk M8 %20 ¢ BOLT M8 %20 ¢
317 9BT 0805 503 | =Ko b M8 %554 BOLT M8 %55 ¢
38 9BT 0807 003 | Ko b M8 X104 BOLT M8 X170 ¢
39 9NF 0600 003 | 75 v ¥ffF+ » b M6 NUT, flange M6 14
40 9SW 0800 003 | /R ES: b8 WASHER, spring ¢8 8




FSUR2w g vr— 2B
TRANSMISSION CASE GROUP




PSRRIy gv—XBEE
TRANSMISSION CASE GROUP

RHEES | =2—F&S & gt % R M) W 5
NO. CODE NO. PARTS  NAME QTY| REMARKS
41 9NT 0800 003 [ F » F M8 NUT M8 8
42 |M13. 1012000 | 75w F¥af v b¥+ 7 b SHAFT, clutch joint 1
43 9NL 1000 013 | 3o 2w b NUT 1
44 | M70 1011 000 | 75 v F¥ a4 v+ E JOINT, clutch up 2
45 | G47 0322 000 | SFEESE $8.5%X $13xt2 | WASHER, plain 2
46 9ST 1601 503 | HjE >~ PIN, split 2
417 1250115001 | 759 F¥aq4vh F JOINT, clutch under 2
48 | MO7 0813 000 | 7/— Y —HXES WASHER, pulley 2
49 | 9BK 0601 253 | 2N REEfFHRL b M6x12 4 BOLT, spring M6X12 ¢ 2
50 [M13 1011 000 | ¥4 FZ2 F v Fuay b ROD, side clutch 2
51 | M08 1016 000 | gHE ~ CLEVIS 4
52 | 9ST 1601 503 | FE' >~ PIN, split 4
53 | M64 0824 000 | < hZ L SUPPORT, belt 1
54 | 9BK 0801 663 | =/ NREETKN b M8 X164 BOLT, plain washer M8x 16 £ 1
55 125 0121 000 | FEfT~V FA SUPPORT, belt 1
56 9BT 1002 003 | v b M10x20¢ |BOLT M10Xx 20 ¢ 1
57 9SW 1000 003 | /N RS $10 WASHER, spring @10 1
58 9FW 1000 003 | SFEEEE $10 WASHER, plain @10 1
59 125 0118 000 | EfFT7—VY PULLEY 1
60 9KY 0502 000 | +— KEY 1
61 125 0119 000 | =Y H 5— COLLAR 1
62 | MO7 0813 000 | 7— VA S WASHER 1
63 9BK 0601 253 | /¥R EEFFFE NV b M6Xx12 ¢ BOLT, spring M6x12¢ 1
64 | 9VB 0290 003 [V ~/ b LB-29 V BELT LB-29 1
65 | 125 0546 000 | EfTF v a v TENSION, travel 1
66 | M66 0825 000 | Fvav7F—Y PULLEY, tension 1
67 | 9RS 1200 005 | RF » TY ¥ $=12 RING, snap S-12 1
68 | 125 0547 000 ( 7 v ¥ a v Ah 57— COLLAR, tension 1
69 | 9BH 0810 573 [ 7T X b M8x 1054 | 7T BOLT M8 X105 ¢ 1
70 | 9FW 0800 003 | FHEEE M8 WASHER, plain M8 2
1 9SW 0800 003 | /¥ 2 S M8 WASHER, spring M8 1
72 | 9NH 0800 073 | 1T + » b M8 TT NUT M8 1
13 G44 0384 000 | 73 ¥/¥% SPRING, tension 1
T4 | ST9 0461 000 | FFegi-K v b BOLT, adjust 1
15 INP 0800 043 | F4 2>+ v b M8 NUT, nylon M8 1




FSVZRE2w s FVEE
TRANSMISSION GEAR GROUP




FSVZRIwa vEVEER
TRANSMISSION GEAR GROUP

RHES | a—FES S g % ¥R ¥R W 5
NO. CODE NO. PARTS  NAME Q'TY| REMARKS
1 |G24 0211 000 | ¥k SHAFT 1
2 | 115 0212 000 | Féh++ A GEAR, main shaft A 1
3 [125 0122 000 | F44++ B GEAR, main shaft B 1
4 | 9BB 6204 000 | F—n~x7Y s #6204 BEARING, ball #6204 1
5 | 9BB 6303 000 | F—nAxT7 Y v #6303 BEARING, ball #6303 1
6 | 9RR 4700 015 | XF v TV ¥ R4T RING, snap R4T 2
7 | 90S 20470702 | A4 V¥ —n $C20477 SEAL, oil SC20477 1
8 | 9SC 4700 500 | v—NF v T CAP, seal 1
9 |125 0123 000 | 2%+ GEAR, 2nd 1
10 | G44 0291 000 | 2% SHAFT, 2nd 1
11 | MOT 0216 001 | &7 » ¥ =2 A BUSH, A 2
12 | M52 0247 000 |$@7 » ¥+ @12 (1) WASHER, outer 2
13 | M52 0248 000 [$@7 » ¥+ S12H (A WASHER, inner 2
14 | M13 0227 001 | 2 7 FIEES: WASHER 2
15 | 9SW 1200 003 | /3 EES 612 WASHER, spring ¢12 2
16 | ONT 1200 013 | +» b M12,P1.5 | NUT M12,P1.5 2
17 | 115 0215 001 | 3#h¥+ GEAR, 3rd 1
18 | G44 0291 000 | 2#h SHAFT, 2nd 1
19 | MOT7 0216 001 | %7 v ¥ a A BUSH, A 2
20 | M52 0247 000 (87 » >+ S12H (O WASHRE, outer 2
21 | M52 0248 000 (@7 » »+ S12H (M) WASHER, inner 2
22 | M13 0227 001 | ¥ 7 BHEEG: WASHER 2
23 | 9SW 1200 003 | /x2S 12 WASHER, spring 12 2
24 | ONT 1200 013 |+ b M12,P1.5 | NUT M12,P1.5 2
25 | 115 0216 000 | 4 &+ GEAR, 4th 1
26 | MOT 0220 000 | %7 » = B BUSH, B 1
21 M13 0214 000 | A5 —>+ T b SHAFT, collar 1
28 | M84 0216 000 | FE4: WASHER 2
29 | 90R 1600 005 |0 Y >~ 7 0 RING 2
30 MOT 0237 000 | #5—>+ 7 bRz FY (BD) PACKING, collar shaft outer 2 |t0.3
31 | MO7 0238 000 | #5—~+ 7 hAI»¥ v+ (N) | PACKING, collar shaft inner | 2 |t0.2
32 | M99 0214 000 | BE&: WASHER 2
33 | 9BH 1008 070 | 7T Fw b P1.25, M10%80¢ |7T BOLT P1.25 M10x80¢ 1
34 | 9SW 1000 000 | /¥R @& $10 WASHER, spring ¢ 10 1
35 | 9NH 1000 070 | 7T +» b M10XP1.25 | 7T NUT MIOXP1.25 | 1
36 | G24 0217 000 | S#¥F v GEAR, 5th 1
37 | M68 0216 000 (¥4 K259 F >+ 7 b SHAFT, side clutch 1
38 | M68 0217 001 (25 v FE=F > PINION, clutch 2
39 [ M68 0218 000 | ¥4 K2 5 » Fs¥% SPRING, side clutch 2
40 | M68 0219 001 | 7 7 » F#i5% SUPPORT, clutch shaft 2




B FSYvRIwY s vFEPER
TRANSMISSION GEAR GROUP




PSRRI wiavFPER
TRANSMISSION GEAR GROUP

RHES | 2— F&S i T % ¥R O &
NO. CODE NO. PARTS NAME QTY| REMARKS
41 | M13 0216 000 [ 94 F7 5 » FH#ES WASHER, side clutch shaft 2
42 | M70 0219 000 | 7 5 » F#h <y F PACKING, clutch shaft 2
43 9RS 2500 005 | RF TV T $29 RING, snap $25 2
44 9RR 4700 015 | RF v T Y 7 R4T RING, snap R4T 2
45 9BB 6204 000 | F—nRT7Y s #6204 BEARING, ball #6204 2
46 90S 20470702 | A4 V¥ —v SC20471 SEAL, oil SC20477 1
47 9SC 4700 500 | ¥—nF +» v 7 SC47X 5 CAP, seal SC4TX5 1
48 | M68 0220 000 | 7 5 » Fé#h ¢y F PACKING, clutch shaft 1
49 | M68 0411 001 | v —FHYFh /v— COVER, brake 1
50 9SW 0800 003 | 7R HESE ¢8 WASHER, spring ¢38 3
51 | 9NL 0800 003 | 2w 2 F v b M8 NUT, lock M8 3
52 | 9NT 0800 003 | +» b M8 NUT M8 3
53 9RS 1800 005 | RF » T Y & S18 RING, snap S18 1
54 | 9BK 0601 253 | ~NREEAFF NV b M6Xx12 24 BOLT, spring washer 4
5% S50 1001 000 | 7v—F T ¥ BRAKE ASSY 1
56 S50 1025 000 | v —F AoN— COVER, brake 1
517 S50 1026 000 | 7v—F v SHOE, brake 2
58 S50 1027 000 | Y2 —RRL/¥% SPRING, shoe return 1
59 S50 1028 000 | v —F F3F A DRUM, brake 1
60 S50 1029 000 [ 7w F ¥~ PACKING 1
61 9BK 1002 553 | /¥ REERFFE L b M10x25¢ | BOLT, spring washer 2
62 M70 1117 000 | & (B) $12.5%X p40x13.2 |WASHER ¢12.5X ¢40X13.2 2
63 125 0120 000 | BX®YR 724 o b P60 SPROCKET, drive P60 2
64 M70 1121 000 | R b T Y 7 RING, stop 2
65 90S 30621414 | A4 ¥ —n QLFY30621314 | SEAL, 0il QLFY30621314 2
66 9RR 6200 015 | RF w S Y 7 R62 RING, snap R62 2
67 9BB 6206 000 | F—RT7 Y 7 #6206 BEARING, ball #6206 4
68 125 0114 000 [ R Y —7" SLEEVE 2
69 9SW 1000 000 | ¥ XS $10 WASHER, spring ¢10 8
70 9NT 1000 010 [ + » F M10xP1.25 | NUT M10 X P1. 25 8
71 125 0113 000 | Sl AXLE 2
12 125 0216 000 | HHépHELSE: WASHER, axle 2
73 G24 0220 000 | g+ v GEAR, axle 2
T4 9PS 2500 005 | RF Ty v RING, snap 2
75 G24 0215 000 | HddhH 5 — COLLER, axle 1
76 | M70 1123 000 | U Fiv b $10 U BOLT $10 2
77 | 9SW 1000 008 | /N R EES: $10 WASHER, spring ¢ 10 4
78 9NT 1000 003 | +» b M10 NUT M10 4




ho vy —4o—2BiE
COUNTER CASE GROUP




95 =

— Z B3k

COUNTER CASE GROUP

REES | a— &S s LT £ ME| W B
NO. CODE NO. PARTS NAME QTY| REMARKS
1 125 0212 000 | 9 v —RNK y 7 R BOX, bevel 1
2 | 9BB 6005 000 | K—=nx7Yy o #6005 BEARING, ball #6005 1
3 | 9RR 4700 015 | R+ TV v R-47 RING, snap R-47 2
4 | 90S 25470702 | A4 wr— SC-25477 | SEAL, 0il SC-254177 1
5 | G44 0309 000 | EEE $25.2X $35%t2 |WASHER 25.2X ¢35 t2 1
6 125 0213 000 | A 7% SHAFT, input 1
7 125 0214 000 | "~IF+ 20T-25 GEAR, bevel 20T-25 1
8 | 9RS 2500 005 | R+ T Y $-25 RING, snap $-25 1
9 1250215 000 | R 7=’ » b 5/8-12T SPROCKET 5/8-12T 1
10 | 9RC 0500 361 | @—5—F = —V 5/8%36L | CHAIN, roller  5/8x36L 1
11 | 125 0216 000 | AJjéhA 5 — CALLER, input 1
12 9BB 6303 000 | F—nRT Y ¥ #6303 BEARING, ball #6303 1
13 9BK 0801 653 | /¥ REEfTE N b M8 X 16 ¢ BILT, spring washer 4
14 125 0211 001 | A v —F—2R CASE, counter 1
15 | 9SC 4700 500 | ¥ — ¥k ¥ » 7 SC-$ 47X 5 | CAP, seal SC-pATXS 1
16 | 9RR 4700 015 | R+ » T Y v R-47 RING, snap R-47 1
17 | 90S 25470702 | A4 Vv ¥—N SC-25477 | SEAL, 0il SC-254717 1
18 90R 1200 001 |0 Y ¥ ¥ P-12 0 RING P-12 1
19 125 0222 000 | A v o —v 7 bhwmy b 57 /16 ROD, counter shift 57 /16 1
20 | 9SB 2500 000 | RF 4 —F—I BALL, steal 1
21 MO7 0314 010 | ¥ 7% —w» FMRL/YR  (B) SPRING, shifter rod (B) 1
22 | MO7 0314 000 | 7% —w . MRL/YR SPRING, shifter rod 1
23 M67 0317 000 | 2w ¥~ C t0. 3 PACKING, C t0.3 1
24 | M67 0318 000 | K b $13 BOLT $13 1
25 9BB 6005 000 | F—RT7Y 7 #6005 BEARING, ball #6005 1
26 125 0218 000 | Tt R 72 ’r » b 5/8x12 SPROCET 5/8x12 1
27 | 9NB 2630 132 | =— Fux_7Y ¥ KT263013 | BEARING, needle KT263013 2
28 1125 0217 000 | P.T.0. #h P.T. 0. SHAFT 1
29 125 0219 000 [ /N7 5 » F CLUTCH 1
30 125 0220 000 [ 7 5 » F /¥R SPRING, clutch 1
31 125 0221 000 | & 1S WASHER 1
32 [125 0223000 A vy —Hr—2&E COVER, counter case 1
33 125 6203 000 | F—nR7Y 7 #6203 BEARING, ball #6203 1
34 9RR 4000 015 | RF o TV 7 R40 RING, snap R40 1
35 | 9SC 4000 500 | ¥—F w7 SC-¢ 40X 5 | CAP, seal SC-440X%5 1
36 | 9BK 0802 053 | »~REEfFH v b M8x20 ¢ BOLT, spring washer 4
37 | M81 0124 000 | HEMFL € F+ PACKING, outlet 1
38 9BT 1001 203 | Kv b Mi0x12¢ | BOLT MI0X12¢4 1
39 125 0251 000 ( A v —v v+ 7 b SHAFT, counter 1
40 125 0252 000 | A9 99—V 34 Vb JOINT, counter 1

< 11 et




ho oy —4r—2B&%
COUNTER CASE GROUP




ho vy —4—RBEEk

COUNTER CASE GROUP

RES | 2—r&S AT % 53 e W %
NO. CODE NO. PARTS  NAME QTY| REMARKS
41 | 125 0253 000 | E¥m—2 =1 F PILLOW UNIT 1
42 | 125 0254 000 | R=—H A SPACER A 1
43 | 9BK 1002 053 | ¥ REERFHF L b M10X20¢ |BOLT, spring M10X 20 £ 2
44 | GA4 0915 000 | K¥m—2=y k PILLOW UNIT 1
45 | 125 0255 000 | R =—¥ B SPACER B 1
46 | 9BT 1004 003 | Fw b M10%x40 4 |BOLT M10 % 40 ¢ 2
AT | 9SW 1000 003 | /N RHES M10 WASHER, spring  M10 2
48 | 9FW 1000 003 | S M10 WASHRE, plain ~ M10 2
49 | 9NT 1000 003 | » b M10 NUT M10 2
50 | 125 0256 000 | #5—s¥4 PIPE, collar 1
51 [125 0257 002 | Ao v —F—Y PULLEY 1
52 | 9KY 0705 000 | AL+ — KEY 1
53 | M08 0830 000 | /— ViFAES WASHER 1
54 | 9BK 0802 053 | #¥REEfFF IV b BOLT, spring 1




BIZEr — 2BEk
SUB CHANGE CASE GROUP




RZ & — 2Bk
SUB CHANGE CASE GROUP

RHES | 2—FHS i 56 % | W &
NO. CODE NO. PARTS  NAME QTY| REMARKS
1| 125 0231 001 | @Y — 2 CASE 1
2 |1250240 000 | ¥ 75 —v 5 b ROD, shifter 1
3 | 90R 0900 001 |0 Y7 P-9 0 RING P-9 1
4 | 90w 1022 200 | =T u v M10 WASHER, seal M10 1
5 |9NL 1000 013 | ® 2% b M10,P1.25 | NUT, lock M10, P1. 25 1
6 |125 0241001 |79 —72—2 FORK, shifter 1
7 | 9SB 2500 000 | R F 4 —AH— 5" /16 BALL, steal 5 /16 1
8 |MO7 0314 000 ¥75—o 5 ML/ <% SPRING, shifter rod 1
9 | M67 0318 000 | En b BOLT 1
10 | 9BK 0601 253 | /¥REEfFE N b M6x12¢ BOLT, spring washer 1
11 | MO7 0813 000 | /— YV —iRA S WASHER, pulley 1
12 | 125 0245 000 | ETHR# T~ Y — PULLEY, drive 1
13 | 90S 17350702 | A4 ¥ — $C17357 SEAL, 0il $C17357 1
14 | 9RR 3500 015 | R+ Y 7 R-35 RING, snap R-35 2
15 | 9BB 6003 000 | K= X7 Y ¥ £6003 BEARING, ball #6003 2
16 | 9KY 0502 001 | FiL#+— 5%5x20 | KEY §% 5% 20 1
17 | 125 0238 001 | ETTE®YME SHAFT, traveling drive 1
18 | S57 0215 000 | 1 ¢S WASHER, 1st shaft 2
19 | 9SC 3500 700 | =¥ ¥ 2 7 SC-#35x7 | CAP, seal SC-¢35x7| 1
20 | 125 0239 002 | BIEEEF = ¥ V¥ ¥ GEAR 1
21 | 1250248 000 | 7 » &~ + WASHER 1
22 | 125 0246 000 | BESE o — ¥+ A GEAR, low A 1
23 | ONB 2024 222 | =— FAX7Y » 27  KT-202422 | BEARING, needle KT-202422 2
24 | M81 0124 000 | PhshFl < + >~ t2 PACKING, outlet 12 1
25 | 9BT 1001 203 | F b M10x12¢ |BOLT MI0X12¢ 1
26 | 9SC 3500 700 | =¥ v 57 SC-$35%7 | CAP, seal SC-435xT7| 1
27 | 9RR 3500 015 | R+ » 7V ¥ R-35 RING, snap R-35 1
28 | 9BB 6003 000 | ¥—n<x7Y ¥ £6003 BEARING, ball 26003 1
29 | 125 0237 000 | @Sy — 2 & COVER 1
30 9BK 0801 653 | 7~ REA{FEN b M8X16 £ BOLT, spring washer 6
31 | 125 0236 001 | R/ *— ¥+ 26T GEAR, super 26T 1
32 |125 0249 000 | 7~ ~+ WASHER 1
33 | 125 0247 000 | &g —++ B GEAR, low B 1
34 | 9NB 2328 242 | =— FA=T7 Y~  KT232824 | BEARING, needle KT232824 1
35 | 125 0235 001 [ # 5 — 34L COLLAR 34L 1
36 | 125 0234 002 | ¥+ 46T GEAR 46T 1
37 | 125 0232 001 | WA 1% SHAFT, input 1
38 | 9BB 6304 000 | K= <7y ¥ 26304 BEARING, ball 26304 1
39 |125 0230 000 | ¥—Z¥ a4 b JOINT, case 1
40 | 125 0233 000 | x=<AF+ 20T-20 GEAR, bevel 20T-20 1




RZEr— XBEk
SUB CHANGE CASE GROUP




BAEES — REER
SUB CHANGE CASE GROUP

RH&ES | 2— &S & T % e W &

NO. CODE NO. PARTS  NAME QTY| REMARKS
41 9BK 0602 053 | /R EE(FH I b M6x 20 £ BOLT, spring washer 6

42 90W 0816 160 | ¥— VT v ¥+ $8 WASHER, seal ¢8 2

43 9BT 0801 603 | KA b M8 X164 BOLT M8X%16 ¢ 2

44 9RS 2000 005 | X+ w FY 7 S-20 RING, snap S-20 1

45 125 0244 000 | &ML HOLE, oil 1

46 M60 0116 000 | Az M6x18 ¢ CAP, 0il M6x18 £ 1

47 125 1600 001 |0 YV v 7 P-16 0 RING P-16 1

48 125 0243 001 | LR PLATE, guide 1

49 | M63 0914 001 [ @ —F U —F = ¥ YV LN— LEVER, rotary change 1

50 9BT 0601 803 | F b M6 <16 4 BOLT M6X16 £ 1

51 106 0125 000 | Y2720 v h—XTY s SPRING 1

52 9SB 3000 000 | RF 4 —FH—w 37 /8 BALL, steal 3" /8 1

53 9CR 0601 013 [ F 5 R/hR Y M6 %10 4 SCREW M6x10 ¢ 1

54 9BK 0601 653 | s¥REEfFH N b M6x16 ¢ BOLT, spring washer 2

55 125 0242 002 | ¥ 7 9 —T7T— 4 ARM, shifter 1

56 90R 0900 001 [0 Y~ ¥ P-9 0 RING P-9 1

57 9PP 0301 500 | FE{TE >~ $3Ix154 PIN $3x15¢ 1

58 9BK 0601 253 | ~~REEfFF NV b M6x12 ¢ BOLT, spring washer 4




CHASSIS GROUP

E FHEMER




BEHER

E

CHASSIS GROUP

auEs| o- rES ® & % ul| W =
NO. CODE NO. PARTS NAME QTY| REMARKS
1 125 0411 003 | HiE CHASSIS 1
2 125 0413 000 | X577 K STEP, L 1
3 125 0412 000 | 57w 7 A STEP, R 1
4 9NL 0800 003 (2 Z7F » b M8 NUT, lock M8 4
5 9BT 0801 803 | KN b M8Xx18 ¢ BOLT M8 %18 ¢ 4
] 125 0414 001 [ 27 m—35 1Y K& CRAWLER ASSY, L 1
1 125 0415 001 | 7 m—5~Y K CRAWLER ASSY, R 1
8 125 0418 000 | »— WL  $30.5X $55X 3.0 | WASHER, seal 2
9 90S 30520702 | A4 v — SC30527 SEAL, 0il SC30527 2
10 9RR 4700 015 | RF » FY 7 R-47 RING, snap R-47 4
11 9BB 6005 002 | R—ARTY 7 #6005, 2RS | BEARING, ball #6005, 2RS 4
12 9SC 5201 000 | ¥—nF + o 7 SC-452x 10 | CAP, seal SC-¢52x10 2
13 9BK 1002 053 | R EERFE L b M10x20 4 | BOLT, spring washer 2
14 | R43 0523 000 | EES: (2) $10.5% $32%xt3.2 | WASHER, (2) 2
15 125 0417 000 [ X7 Y 7 A 5— A COLLAR, bearing A 2
16 125 0416 001 | KA — WHEEL 2
17 9FW 2400 003 | FEE4: $26% p48X t 4.5 | WASHER, plain 8
18 90S 2642 082 | A4 Wi —v SC-26428 SEAL, 0il SC-26428 8
19 9RR 4200 015 | RF » TN v 7 R-42 RING, snap R-42 16
20 9BB 6004 002 | F—x7Y T #6004, 2RS | BEARING, ball #6004, 2RS 16
21 125 0424 000 | X7 YT H5— B COLLAR, bearing B 8
22 125 0423 000 | 74 F5—FkA —n WHEEL, idler 8
23 | M08 0218 000 | FEEES (A) WASHER, adjust (A) 8
24 9BK 1002 053 | 7N REEfFH L b M10x20 ¢ |BOLT, spring washer 8
25 9SC 4700 500 | ¥— ¥+ 7 SC-¢47x5 | CAP, seal SC-47x5 8
26 125 0425 000 | T A7 2 —3 18060 39 | CRAWLER 180X 60x 39 2
21 125 0422 000 | # A+ » b M14x50£ | NUT M14x50 ¢ 2
28 125 0419 000 |EL &R XA CRAWLER, tention L 1
29 125 0420 000 SRV &R & CRAWLER, tention R 1
30 | GAT 0725 000 | & P14.5X p26x12.3 | WASHER ¢ 14.5X $26Xt2.3 2
31 9SW 1400 003 | /¥ %L d14 WASHER, spring ¢ 14 2
32 125 0421 000 | 7 2—3F .Y Kb BOLT, crawler 2
33 9BT 1003 003 | K b M10 %30 BOLT M10X 30 4
3 9SW 1000 003 | ~~REE&E ¢10 WASHER, spring ¢10 4
35 9NT 1000 003 [ + » b M10 NUT M10 4
36 125 0455 000 [ 7¥>/7¥— BAMPER 1
37 9BT 10002503 | K b M10Xx25¢ |BOLT M10Xx 2524 6
38 9SW 10000003 | >3 S M10 WASHRE, spring  M10 6
39 125 1494 000 | €/ R T — Nk y pR—2Z BASE 1
40 9BT 0801 603 | Kk M8 x 16 ¢ BOLT M8x16 4 2




CHASSIS GROUP

E 7N RES




B &R

CHASSIS GROUP

RUEES | 2— F&S # &a ] L3 M| # 2 #
NO. CODE NO. PARTS  NAME QTY| REMARKS
41 | 95K 0800 003 | /¥REES: $8 WASHER, spring @8 2




Z7a—II)Ly 7 BE
FUEL TANK GROUP




Za—XIVY 2 OBE
FUEL TANK GROUP

RHES | 2—FE&S & 56 % g W =
NO. CODE NO. PARTS NAME Q'TY| REMARKS
1 125 0435 001 | 7 v2%XA L SUPPORT, tank upper 1
2 125 0436 000 | # 2 XA F SUPPORT, tank lower 1
3 125 0430 001 | Ea—xX V2 V7 TANK, fuel 1
4 A90 6365 000 | ¥+ » 7T TV TY CAP ASSY 1
5 M86 0721 000 | #%}7 4 5 — FILTER 1
6 9EC 1050 808 | 2 ¥ Z »F2 Vw7 10.5 CLIP 10.§ 4
7 125 0431 001 | Mk —2 HOSE 1
8 | 125 0453 001 | BHFEIHHESR METAL, swivel chair 1
9 | 125 0454 000 | yFI®E $8 PIN, swivel metal ¢38 1
10 9FW 0800 003 | SRS ¢8 WASHRE, spring ¢38 2
11 9RP 0816 003 |R E'~ $8x $1.6 |R PIN P8X P1.6 2
12 125 0452 000 | B+ CHAIR 1
13 G54 0448 000 | ¥ s HsX=D y ra v CUSHION, engine cover 2
14 9FW 0800 003 | ES $8 WASHRE, plain  ¢38 4
15 | 9SW 0800 003 | /¥ R[S $8 WASHRE, spring ¢8 4
16 9WB 2502 001 | 94 » PO —RAF N PF5/16%20¢£ | BOLT 5/16x20 ¢ 4
17 | 9BK 0601 663 | S <R EEfFH v b M6X16 ¢ BOLT, spring washer 10
18 9BT 0801 603 | F k M8 X 16 ¢ BOLT M8Xx16 ¢ 3
19 9SW 0800 003 | s~ S $8 WASHER, spring ¢38 3
20 | 9FW 0800 003 | PHe ¢8 WASHER, plain  ¢8 3
21 125 0437 000 | 2 Y 7§ A T & RUBBER, tank 6
22 M62 3115 000 | X F L—+—HUIE&R SUPPORT, strainer 1
23 9BT 1001 608 | Fn b MIOX16¢ |BOLT M10X16 £ 1
24 9SW 1001 608 | /~REESE M10 WASHER, spring  MI0 1
25 M86 0734 000 | R b L—F— STRAINER 1
26 9NS 1000 053 | /Mo » 25 b M10 NUT M10 1




R{EBAR
CONTROL GROUP




BR{ERR

CONTROL GROUP

RHES | 2—r&S i da % PR | W &
NO. CODE NO. PARTS  NAME QTY| REMARKS
1 [1250531 000 | ¥+ 7+ & SUPPORT, shaft L 1
2 | M70 1115 000 | 7'» ¥ = BUSH 4
3 | 9GN 0600 000 | Y R=» T NIPPLE, grease 2
4 | G51 0345 000 | F ¥ Ty va 33 BUSH 33 2
5 | 9BK 0802 053 | 2~ EEfFKv b M8 %20 ¢ BOLT, spring washer 6
6 [1250533000| w7y Y2 veT b SHAFT 1
T 11250532000 | v+ 7 b2 A STOPPER, shaft R 1
8 | 125 0534 003 | XHET7T—4 (50 ARM 1
9 125 0535 000 | 7—ALfhv + 7 b SHAFT, arm 1
10 | 9ST 0252 503 | &' >~ $2.5x254 | PIN, split $2.5%x258 | 2
11 | 125 0541 000 | 7 5 » FRF N PEDAL, clutch 1
12 [ 125 0551 001 | 7L —F <=5 PEDAL, brake 1
13 | MO7 0813 000 | X4 $6.5%X $22Xt1.6 |WASHER ¢6.5X ¢22Xtl. 6 1
14 | 9BK 0601 253 | /~REEfFFE N b M6Xx12 ¢ BOLT, spring washer 1
15 | 125 0542 000 | 7 5 » F <& 4 SHAFT, clutch pedal 1
16 | 9RS 1300 005 | R+ » 7Y » 7 RING, snap 1
17 [125 0543 000 | 25 9 F a4 v b JOINT, clutch 1
18 | 9SP 0402 505 | R 7Y vy E > $4x254 | PIN, spring PAx25¢ 1
19 [125 0544 000 | 7 5 » FRFnumy b ROD, clutch pedal 1
20 | 9ST 1601 503 | FE’ >~ $1.6Xx154 | PIN, split $1.6%x15¢4 | 3
21 | 125 0552 000 | 7L —F~F L4 SHAFT, brake pedal 1
22 | 9RS 1800 005 | X+ » TN v $-13 RING, snap $-13 1
23 | 9SP 0402 505 | R FY ¥ SE Y é4x256 | PIN, spring d4x254 2
24 [ 125 0549 000 | Fv—FT a4 vk JOINT, brake 1
25 | 125 0553 000 | Fv—F~<F oy b ROD, brake pedal 1
26 | 9ST 1601 503 | & $1.6%x154 | PIN, split $1.6x154 | 3
27 | M80 1012 000 | a4 ~ b JOINT 1
28 | 9NT 0600 003 | + » b M6 NUT M6 1
29 125 0554 001 | Zv—Fw . b ROD, brake 1
30 | M08 1016 000 | SPaHE PIN, clevis 1
31 | 9ST 1601 503 | &>~ PIN, split 1
32 | M13 1754 000 | 7~ ¥ a3 Yk y ¥y NR SPRING, tenshion 1
33 | 125 0561 000 | 7Vv—F @ o 7 Lsv— LEVER, brake lock 1
34 125 0562 000 | @ » 7 LoN—Hh 5 — COLLAR, lock lever 1
35 | 125 0563 000 | L/ x—RL/¥% SPRING, lever return 1
36 | 9FW 0800 003 | RS $8 WASHRE, plain &8 1
37 | 9SW 0800 003 | /~RpEL 8 WASHRE, spring ¢8 1
38 | 9BH 0805 573 | 7T Hn b M8x554 | 17T BOLT M8 X 55 4 1
39 | 9BK 0802 563 | F ~REEfFE N b M8x254 | BOLT, spring washer 1
40 | 125 0564 000 | 7v—F v, 7 2B SUPPORT, brake lock 1




R{ERAR
CONTROL GROUP




RERE

CONTROL GROUP

BHEE | 2—r&S s i) % L33 ]
NO. CODE NO. PARTS  NAME Q'TY | REMARKS
41 9BK 0601 253 | 7¥REEfFFE L b M6Xx12 4 BOLT, spring washer 1
42 | 125 0565 000 | WA by re— STOPPER, pedal 1
43 | 9CD 0601 203 | M/px & M6x12¢ | SCREW M6x12 ¢ 2
44 | M25 0421 000 | 7V » 7 3R GLIP, red 1
45 | M80 1012 000 | ¥a A vk JOINT 1
46 | MO8 1016 000 | gAY ~ PIN, clevis 1
47 | 9ST 1601 503 | F&' > $1.6x154 | PIN, split 61.6x15¢4 | 2
48 | 9NT 0600 003 | +» b M6 NUT M6 1
49 | 125 0545 000 [ ¥~ avmy b ROD, tenshion 1
50 | 116 0422 000 | X & >~ Fs¥% SPRING, stand 1
51 (1250521 001 | 275 »Furv— KA LEVER, clutch L 1
52 1250522 001|275 »FLi— A LEVER, clutch R 1
53 | 125 0523 001 | A7 3 CAP 2
54 | G50 0620 000 | =%V GLIP 2
55 | 125 0524 000 | v/y—2g SHAFT, lever 1
56 | M23 0253 000 | F#hss $15.5X ¢25xt2 |WASHER #15.5% 25X t2 3
57 | 9RP 1620 003 |R E > R PIN 2
58 | M80 1012 000 | ¥=a 4 ¥ b JOINT 2
59 | 9NT 0600 003 | +» b M6 NUT M6 2
60 | 125 0525 002 | iz » b ROD, adjusting 2
61 | 9ST 1601 503 | &lE >~ #1.6x15¢ | PIN, split $1.6x154 | 2
62 | M08 1016 000 | AL >~ PIN, clevis 2
63 | 9RP 0612 003 (R £~ R PIN 2
64 {125 0515 002 | F = ¥ UKAHE PLATE, change 1
65 | 9BK 0602 063 | FryREEAFFE L b M6x20£ | BOLT, plain washer M6x204 | 1
66 | 9NP 1000 043 [+ 42 ¥F o b M10 NUT, nylon M10 1
67 | 9FW 1000 003 | FEES é10 WASHER, plain 410 1
68 {125 0513 000 | F = ¥ P L/¥—%F SUPPORT, change lever 1
69 125 0514 001 | F = ¥ ¥ LoN— LEVER, change 1
70 [124 0830 000 | 7V »7 £ M6x35¢ |GLIP, black M6 X 354 1
71 | 9BT 0603 573 [ 1T £k M6x35¢ | 7T BOLT M6 % 35 ¢ 1
72 | 9NP 0600 043 | F 42> F o b M6 NUT, nylon M6 1
73 125 0512 000 | F =¥ T7—4A B ARM, change B 1
T4 |125 0511 000 | F = ¥7—4 A ARM, change A 1
75 | 9BT 0601 075 | 6MRfT b X % & M6x10¢ | SCREW M6 X 10 £ 1
76 | M97 0412 001 | R4 > Ks¥% SPRING, stand 1
77 | 125 0517 000 | F = ¥ PEAIK PLATE, guide 1
78 | 9NT 0601 603 | En b M6x16¢ [BOLT M6 16 £ 4
79 [ M67 0915 000 | FRES $6.5X p16Xt1.6 |WASHER &6.5X #16%t1.6 8
80 | 9SW 0600 003 | /v REES: $6 WASHER, spring ¢6 4

._27_




B{FE R
CONTROL GROUP




#{EPALR

CONTROL GROUP

RibES | o—F&S ol St % el w =
NO. CODE NO. PARTS NAME Q'TY| REMARKS
81 | 9NT 0600 003 |+~ b M6 NUT M6 4
82 125 0571 000 | F2 5 » FL/v—F K STAY, main clutch lever 1
83 | 9BK 0601 653 | /~NREEffFE N b M6X16 £ BOLT, spring washer 4
84 | M67 0915 000 | FEEES $6.5X 16X t1.6 |WASHER, plain 4
85 | 1250574 000 | ¥ 2 5 » FL/N— LEVER, main clutch 1
86 | 124 0831 000 | 7V » 7 K GLIP, red 1
87 | MO7 0813 000 | /— VXL ES WASHER, pulley 1
88 9BK 0601 253 | 7R EEfFHF v b M6X12¢ BOLT, spring washer 1
89 [125 0573 000 | ¥Z 5 » F v/ y—8f SHAFT, main clutch lever 1
90 |MI3 0825000 | F¥vavuA¥—Yaf vt JOINT, tenshion wire 1
91 9F¥ 0600 003 | SPEEE b6 WASHER, plain &6 1
92 | 9ST 0201 503 | #E > P2x15¢ PIN, split $2x15¢ 1
93 125 0575 000 | ¥ 275 v F 74 v — WARE, main clutch 1
94 | M08 1016 000 | gAE » PIN, clevis 1
95 | 9RP 0612 003 |R &~ R PIN 1
96 125 0572 000 | ¥ 27 5 v F 74+ —%% SUPPORT, main clutch wire 1
97 9BK 0801 853 | /~REEfFFE L b M8x18 ¢ BOLT, spring washer 2
98 111 1323 000 | ~"—R R 2 Y » 7 CLIP, harnes 2
99 125 0582 000 | fE¥EZ 5 » FL/¥— LEVER, clutch 1
100 | M25 0420 000 | 7Y » 7 GLIP 1
101 125 0581 001 | XHE&R SUPPORT 1
102 | 9BH 0805 073 | 7T Fn b M8 x50 ¢ 1T BOLT M8 %50 ¢ 1
103 NP 0800 043 [ 4 w2 >F » b M8 NUT, nylon M8 1
104 9BT 0604 503 | Fww b M6x45 ¢ BOLT M6 <452 2
105 | 9SW 0600 003 | /¥4 S @6 WASHER, spring ¢6 2
106 9NT 0600 003 | +» b M6 NUT M6 2
107 | 9FW 0600 003 | FEEES P6 WASHER, plain &6 2
108 9NP 0600 043 | FA4 a2 ¥F 4 b M6 NUT, nylon M6 1
109 | 9BH 0605 073 [ 7T Fn b M6 X 50 ¢ 1T BOLT M6 x50 £ 1
110 125 0914 000 | F =¥ =—2 (B) MARK, R change 1
111 125 0913 000 | F = ¥ ¥=—7 (%) MARK, L change 1

— 29 —




HYDRAULIC GROUP

H +fh FE BE ¢




8 EE B (R

HYDRAULIC GROUP

RKES | =2—FHS i i) % ym| W =
NO. CODE NO. PARTS  NAME QTY| REMARKS
1 |125 0611 000 | #AEH 7 PUMP, hydraulic 1
2 |S77 1412000 | =¥ w7 ELBOW, long 1
8 |S77 1413 000 [ =¥ 90° ELBOW, 90° 1
4 9BK 0802 063 | sk {fFEn b M8 %20 ¢ BOLT, plain washer 4
5 | Gd4 0352 003 | MET—V — PULLEY, hydraulic 1
6 | R43 0523 000 | #& WASHER 1
7 | 9BK 1001 653 | ~¥REEFFEN b Mi0X16 ¢ | BOLT, spring washer 1
8 | 9VA 0300 003 |V ~n b Ax 0% V belt Ax 3004 1
9 | 9BT 0802 503 | Fw b M8x25¢ | BOLT M8 25 £ 1
10 | SNT 0800 003 | # » + M8 NUT M3 1
11 [125 0612 000 | #REE~ Y ¥ &= CYLINDER 1
12 | S77 1413 000 | 90° x K~ ELBOW, 90° 1
13 [125 0613 000 [+~ FE¥ A PIN, set A 1
14 |125 0614 000 |+ > FEV B PIN, set B 1
15 | 9FW 1600 003 | FHES WASHER, plain 2
16 | 9RP 1620 003 |R €~ R PIN 2
17 | 125 1495 000 | €/ X T =<7 VALVE, spool 1
18 [ G44 1066 000 | 79 S5~ ADAPTER 2
19 | 125 1496 000 | R b L— bz K ELBOW, straight 2
20 | G44 1055 000 | AR =Y 2 v F 2y IRy VALVE, check 1
21 | G44 1068 000 | 775 — ADAPTER 1
22 | 125 1498 000 | ATV F N HANDLE, valve 1
23 [ 9NL 1000 003 | = > 2% 5 b NUT, lock 1
24 |124 0830 000 |10 7Y » 7 10 GLIP 1
25 | 1251508 000 | ¥R r¥+ TP CAP, dust P 2
26 | 125 0621 000 | #AE+—Z A (F3f 1440L) | HOSE, hydraulic A 1
27 | 125 0622 000 | MEx—~2 B HOSE, hydraulic B 2
28 | 125 0624 000 | k— RIFL STAY, hose 1
29 | 9BT 0601 803 | Fa b M6x18¢ | BOLT MEx18 £ 2
30 | M67 0915 000 | RS WASHER, plain 4
31 | 9SW 0600 003 | /<R EER 6 WASHER, spring M6 2
32 | 9NT 0600 003 | + » b M6 NUT vi 2
33 |9cV 1500 000 | 2 <y 2 ZA<AF  CV-150 VELT CV-150 2
34 (125 1499 001 |~ FAHAF A GUIDE, handle A 1
35 |125 1514 001 |~ FAH 4 F B GUIDE, handle B 1
3 1251515000 | ©2—VL oy hF oy b NUT 1
37 | 9SW 0600 003 | /2R $6 WASHER, spring ¢6 1
38 | 9FW 0600 003 | S $6 WASHER, plain  ¢6 1
29 | 125 1518 000 | N FAH A F2—2 MARK, handle guide 1




I TVT/EE
ENGINE GROUP




T VB
ENGINE GROUP

RHES | 2—FES El an % ¥R W &
NO. CODE NO. PARTS NAME QTY| REMARKS
1 125 0711 000 | B&S /N H—Fx o v ENGINE 1
2 9BT 0804 503 | K b M8x45¢ BOLT M8x45¢ 4
3 9FW 0800 003 | FEES M8 WASHER, plain M8 4
4 9SW 0800 003 | /% EE& M8 WASHER, spring M8 4
5 INT 0800 003 | + » b M8 NUT M8 4
6 125 0712 001 | =7 5 —7%4 7 PIPE, muffler 1
7 9TB 0401 003 ( # v R Y M4 x<P0. 7 SCREW M4 XP0. 17 4
8 125 0713 000 | = ¥ Xy F BED, engine 1
9 9BT 0802 503 | E b M8 X254 BOLT M8 %254 4
10 9FW 0800 003 | EHES M8 WASHER, plain M8 4
11 9SW 0800 003 | /¥ xS M8 WASHER, spring M8 4
12 INT 0800 003 | +» b M8 NUT M8 4
13 125 07114 001 | m v oY v F—Y — PULLEY, engine 1
14 9SW 1000 003 | /R EES WASHER, spring 1
15 R43 0523 000 | & WASHER 1
16 125 0721 001 | 7 Z BV LIN—F MOUNT 1
17 9NT 0602 503 | Kb M6 25 ¢ BOLT M6 %254 1
18 9NL 0600 003 | 227 F = b M6 NUT, lock M6 1
19 | 9BK 0601 263 | e REEfFFE N b M6x12 4 BOLT, spring washer 4
20 125 0722 001 | 772 &NVT— A4 ARM 1
21 125 0723 000 | 77 IV L /N— LEVER 1
22 | 124 0831 000 [102°Y » 7 3R 10GLIP, red 1
23 9KY 0402 001 | #Z = VvF— 4x4x20¢ | KEY, round single 1
24 9SW 1200 085 | M/ ¥% SPRING 1
25 MO7 0813 000 | 77—V —iR A S WASHER, pulley 1
26 | 9BK 0601 253 | /NREEfFHE L b M6x12¢ | BOLT, spring washer 1
21 125 0724 001 | 727V A4 ¥ — WIRE 1
28 S69 0116 006 | PR 2 V) o— M6x 114 SCREW, set M6x112 1
29 125 0725 000 | F3—27 74 ¥ — WIRE, choke 1
30 125 0576 000 | 7~ ¥ a YEYF&E SUPPORT, tenshion 1
31 9¥B 3002 001 | 94 » PO A—XFEN b 3/8X204 | BOLT 3/8%x20¢ 1
32 9SW 1000 003 | /R EES M10 WASHER, spring  M10 2
33 125 05771 002 | F 27 5 v FFvva v TENSHION, main clutch 2
34 GO7 0164 000 | 7 v~ 3 v @ A-3 ROLLER, tenshion A-3 1
35 9RS 1200 005 | RF T ¥ S-12 RING, snap $-12 1
36 9BB 6201 002 | F—nx7Y ¥ #6201 BEARING, ball #6201 2
37 9RP 1420 003 (R B~ R PIN 2
38 | G54 0250 000 | ¥4 FZ 5w FRL/Y%R SPRING, side clutch return 1
39 125 0578 000 | ~n b &R METAL 1
40 | 9BK 0601 203 | /NRff&EFE b M6 X 12 BOLT, spring washer M6x12| 1




T VEE
ENGINE GROUP

6

20




oo UBER
ENGINE GROUP

RHES | - FES Y gt & L) R W #
No. CODE NO. PARTS  NAME QTY| REMARKS
41 | M80 1021 000 | ¥4 K2 5 » F b ysYsNzk SPRING, side clutch 1

42

IWT 0302 003

F b 3/8x20 ¢4 (241Ly)

BOLT 3/8x20 £ (241L)




WIRING CORD GROUP

J AC#RBAGR




ACHR BA (R

WIRING CORD GROUP

REES | a—r&S &R T % R BE| W &
NO. CODE NO. PARTS NAME QTY| REMARKS
1 125 0731 000 | »¥w» 7Y 36B20L BATTERY 36B20L 1
2 125 0732 000 [ 4 RUBBER, seat 1
3 | 125 0733 000 | BlE&R SUPPORT, fixing 1
4 G44 0442 000 | EEEN b BOLT, fixing 2
5 M67 0915 000 | RS WASHRE, plain 2
6 9SW 0600 003 | /¥R [ES: M6 WASHRE, spring  Mé 2
7 ONW 0600 043 | &t » b M6 NUT, butterfly M6 2
8 125 0741 000 | AR —F  (5D) CODE ASSY, wiring 1 9~15%
9 1250742000 | =Py R by Fa—-F FH CODE, engine stop blue 1
10 125 0743 000 [ »¥» F U XA o Fa2—F 3K CODE, battery switch 1
11 125 0744 000 | Y v—a—F 2 CODE, relay black 1
12 125 0745 000 | Y v/ 4 Fa—F B CODE, solenoid white 1
13 125 0746 000 | 7—ZX 23— F CODE, earth 1
14 125 0747 000 | 2 %7 7 — CONECTOR 1
15 125 0748 000 | Iy — b Fa—T7 £ TUBE, black 1
16 125 0749 000 | ¥— X4 » F SWITCH, key 1
17 125 0750 000 | XZ—2%2 ) L — RELAY, starter 1
18 9BT 0601 203 | Fi b M6x12 ¢ BOLT M6X12 4 2
19 M67 0915 000 | RS WASHER, plain 2
20 | 9SW 0600 003 | /¥ 2L WASHER, spring 2
21 9NT 0600 003 | +» k NUT 2
22 125 0751 000 | »¥» FY—2a3—F @ CODE, battery 1
23 | 125 0752 000 [ /¥y FY—a—F @ CODE, bat tery 1
24 125 0753 000 | LR —7a3—F CODE 1




K Hh/N—FEk
COVER GROUP




H/—BR
COVER GROUP

RES | =2— F&S il g % e Ow &
NO. CODE NO. PARTS NAME QTY| REMARKS
1 125 0811 001 | ¥z 5 STAND, drive 1
2 125 0812 000 | KiR= & RUBBER 2
3 125 0813 000 | I AfRZ WEIGHT, rubber 2
4 9CR 0501 003 | +~/px ¥ M5x10 4 SCREW M5X10 ¢ 4
5 9SW 0500 003 | /¥ REES $5 WASHER, spring ¢5 4
6 INT 0500 003 | +» b M5 NUT M5 4
7 |[111 0712000 | 5%+ 7 CAP, plug 2
8 9BK 0601 663 | J2 A EEFFH L b M6Xx16 4 BOLT, plain washer 6
9 | 125 0814 000 | v/ ¥—H4 FiR PLATE, lever guide 1
10 9BW 0601 243 | |FE b M6X12 £ BOLT, butterfly M6Xx124 3
11 9SW 0600 003 | /¥ REESE 66 WASHER, spring ¢6 3
12 M67 0915 000 | EEES $6.5x p16x t1.6 | WASHER, plain 3
13 125 0817 002 | BE A -¥—  Hij COVER, front 1
14 | M40 1215 000 | 79 ¥ —% T A RUBBER, outer 1
15 | 9BK 0801 663 | S ~REAFH L b M8x 16 ¢ BOLT, plain washer M8 16 ¢ 2
16 [ 125 0840 001 | EREH /¥— COVER 1
17 | 9BK 0601 663 | S/~ REEfFFR L b M6 X 16 BOLT, plain washer M6X16 4 6
18 125 0842 000 | F 3 9 Nv4 S PIPE 2
19 9BT 0802 503 | K b M8 X% 25 BOLT M8 x25¢ 4
20 9FW 0800 003 | FEES ¢8 WASHRE, plain 8 4
21 9SW 0800 003 | /A EEE b8 WASHRE, spring ¢38 4
22 INT 0800 003 | + v F M8 NUT M8 4
23 125 0850 001 [ = ¥ v Hy/v— COVER, engine 1
24 125 0852 000 | Fa wNs¥+ 7 F B SHAFT, B 1
25 125 0851 000 [ Fa o+ 7 A SHAFT, A 1
26 9BT 0802 503 | FN b M8 X 25 BOLT M8 X 25 4
21 | 9FW 0800 003 | EEESE $8 WASHER, plain &8 4
28 9SW 0800 003 | /¥ RAEL: ¢8 WASHER, spring ¢38 4
29 INT 0800 003 |+~ F M8 NUT M8 4
30 125 0853 000 | fE&: WASHER 2
31 9ST 0202 003 | FE >~ $2X204 PIN, split d2Ix20¢ 2
32 | 125 0825 001 | BABA7T — & ARM, open and lose 1
33 9FW 0800 003 | ERESE ¢8 WASHRE, plain  ¢38 4
34 | 9ST 0202 003 | FjE > PIN, split 2
35 | 9FW 1000 003 | PEESE $10 WASHER, plain ¢ 10 2
36 125 0843 000 | BHPA 7 — &8 M10 SHAFT, open and lose arm 2
37 9SW 1000 003 | /N2 S $10 WASHER, spring ¢ 10 2
38 INT 1000 003 | +» b M10 NUT M10 2
39 125 0860 001 | 7 » 7 HOOK 2
40 9BT 0501 603 | K b M5X16 £ BOLT M5x16 ¢ 8




K H N —E{E
COVER GROUP




A —B kR
COVER GROUP

RES | - FES i oo % g W O F
NO. CODE NO. PARTS NAME QTY| REMARKS
41 MOT 0813 000 | 7— V — X & WASHER, pulley 8
42 9SW 0500 003 | /N REESL ¢85 WASHEER, spring ¢5 8
43 ONT 0500 003 | + > F M5 NUT M5 8
44 125 0831 001 | BEH— F GARD 1
45 | 9BK 0801 853 | 2 REEfFE N b M8x18 ¢ | BOLT, spring washer 6
46 125 0832 000 | EERE A — F GARD 1
47 9BT 0802 003 | ¥ b M8 X204 BOLT M8x20 ¢ 4
48 9NT 0800 003 | - b M8 NUT M8 4
49 125 0833 000 | B PLATE, window 1
50 | 125 0834 000 | ERIFX Lk WEIGHT, window plate upper 1
51 [ 125 0835 000 | B X T WEIGHT, window plate lower 1
52 | 125 0836 000 | BHRIFA BB WEIGHT, window plate side 2
53 9CR 0602 013 | b5 Z/NR ¥ M6Xx 20 £ SCREW M6Xx20 £ 12
54 125 0837 000 | Bt ¢ » + ~ PACKING 24
55 S67 0915 000 | EEEE: $6.5X Pp16X t1.6 WASHER, plain 12
56 | 9SW 0600 003 | ~3@EL ¢6 WASHER, spring ¢6 12
57 9NT 0600 003 | 7+ b M6 NUT M6 12
58 125 0756 000 [ =727 V) —7F HOSE, air cleaner 1
59 125 0757 000 [ =72V —FF v » 7 CAP, air cleaner 1
60 125 0758 000 |B BEEZ 57 ¢ 65 CLAMP @65 2
61 125 0759 000 | F—ZXF v+ » 7 CAP, hose 1
62 9BN 5018 000 | =27/ X NOZZLE 1
63 M6 0717 000 | Z&E¥E~—2 MARK, safety 1
64 125 0916 000 | Y4 F2 5 v F=—7 MARK, side clutch 1
65 125 0917 000 |fEEZ 5 v F=—72 MARK 1
66 124 1417 000 (F 2 5 v F=—7 MARK, main clutch 1
67 125 0919 000 | 77 V= —7 MARK, accel 1
68 S63 0724 000 | Fa—2=—7 MARK, choke 1
69 M78 0817 000 | 5~ LABEL 1
70 | G47 1011 000 | Ik A4 » F=—7 MARK, stop awitch 1
71 125 0915 000 | BIEEE~=— 7 MARK, sud change 1




24 w2 v FEIE
QUICK HITCH GROUP




274 92 v FBE
QUICK HITCH GROUP

RHES | 2—-FE&S it ) % R W =
NO. CODE NO. PARTS NAME QTY| REMARKS
1 125 1025 000 | Y ¥ 72 7 v —A FLAME, 1ink 1
2 125 1030 000 | #'4 Fhv— & COVER, guide L 1
3 125 1081 000 | %74 FAh— B COVER, guide R 1
4 | 9BK 0801 663 | /v REAFHE Nk M8x16¢ | BOLT, plain washer M8x16£ | 4
5 125 1032 000 | 27 Y Y27 @IEE ~ PIN, lower link 2
6 | 9RP 1420 003 |R E'~ d14x 42 |RPIN Pl4xX @2 2
7 125 1026 000 | 7 » 7 FOOK 2
8 125 1027 000 | # 5—K R BOSS, collar 2
9 125 1028 000 | 7 » 7 /%% SPRING, fook 2
10 125 1029 000 | gL /¢~ LEVER 2
11 [ M25 0421 000 | 77V » 7 3k GLIP, red 2
12 | 9BT 0602 503 | F b M6x25 ¢ BOLT MEXx25 ¢ 2
13 | 9NL 0600 003 | @ 2% > b M6 NUT, lock M6 2
14 125 1015 000 | ®2 7Y >¥2 X%k LINK, lower L 1
15 1251016 000 | @2 7Y 2 A LINK, lower R 1
16 125 1017000 | @27 Y 2 5— COLLAR, lower link 2
17 | M70 1117 000 | @& B $12.5% $40x t 3.2 | WASHER, B 2
18 9BK 1002 053 | ~<REEfFH v b M10X20 £ | BOLT, spring washer 2
19 1251018 000 | F» Y2 £ (HAY) LINK, top R 1
20 125 1020 000 | # 72Xy 2 vF 5 b NUT, turn buckle 1
21 125 1018 000 | F» TV 2 XK (ERY) LINK, top L 1
22 |9NL 1200003 | @2 F » b M12 NUT, lock M12 1
23 | M26 1111 000 | ¥+ ¥ 2 E Y $10x54 ¢ PIN, shaft $10x54 £ 1
24 | 9RP 1018 003 |R E~ $10x34.5¢ |R PIN $10%x34.5¢ 2
25 | T15 0431 000 | &'~ PIN 1
26 1251011 001 | FSA T+ 7 T ¥ DRIVE SHAFT ASSY 1
27 | 9BT 0805 503 | Fn b M8 %55 ¢ BOLT M8 %55 ¢ 1
28 9NP 0800 083 | R—=s¥— w24 b M8 NUT, super lock M8 1

..43_.




8 R
CONTENTS

% L
SECTION NAME

FH-900 (FF-150A)
NIT—=FATE7 »0=5 1) —fF

o—% Y —H/<—pk
ROTARY COVER GROUP

............................................................

NvZ— K5 A - BHEEMGFE
HUMMER DRUM * DRIVE LINE GROUP

....................................

W oW B R
FRONT WHEEL GROUP

............................................................

FC-850 (FF-150B « FF-150C)

F x— - 2Bk
CHAIN CASE GROUP

..................................................................

0—#% U —H/<—Bik

ROTARY COVER GROUP
£S5 6Q=9—«a—F Y- FC-NB
R4S N0=F—-+0-5 U~ FC—-850C

------------------------------------------------------------

W oW B Gk
FRONT WHEEL GROUP

...........................................................

PAGE



A 0O—-4%—-hx—-B &
ROTOR COVER GROUP




o—4%—hxX—PBj &
ROTOR COVER GROUP

FH-900
ltge o-rES 2 % MR W E
No. | CODE Mo PARTS NAME QTY| REMARKS
1 1125 1111 001 | ~"ve—oO—F—A/N— COVER, hummr cover 1
2 125 1112 001 | EvHE o F a vy H/8— FRONT COVER 1
3 (125 1113000 | €V 7o 9 b A ROD A 1
4 |9ST 0161 603 | 7 1) E > PIN, split 2
5 1125 1114 000 | #vTA MY Y544 F PLATE, rubber setting F 1
6 |125 1115000 v/ 2% v 9+ B ROD B 1
7 |9ST 0161 603 | 7 Y E > PIN, split 2
8 |125 1117000 | # v T4zt Hx PLATE, rubber setting 1
9 [125 1116 000 | o =% —H/N—F L T A RUBBER 1
10 | 9BT 0601 603 | A b M6x16¢ | BOLT M6x 16 £ 13
11 [ 9SW 0600 003 | /N2 HH % M6 WASHER, spring $6 13
12 | 9NT 0600 003 | + v b M6 NUT M6 13
13 [125 1118 000 | # LT LR bk yst— STOPPER, rubber 2
14 |M26 0833 000 / 7 KNOB 2
15 | 125 1116 000 | o — % — A= L T4 RUBBER 1
16 | 9BT 0601 603 | £ b M6X16¢ | BOLT M16X162 | 13
17 | 9SW 0600 003 | /N2 ¥ A % M6 WASHER, spring $6 26
18 |9NT 0600 003 | + v k M6 NUT M6 26
19 [125 1119000 | ¥ vTa b)Y vh 4% R PLATE, rubber setting 1
20 |9BT 0601 203 | A b M6x12¢ | BOLT M6X12 ¢ 13
21 ({125 1242000 b v T Y I 25— STAY 1
22 | 9BK 0802 053 | /X2 ¥V F KN b BOLT, w/washer M8X20¢ 4
23 |125 1243000 | by Y v o295 h S5 — COLLAR 1
24 | 9BT 1209 003 | A b M12X90 ¢ | BOLT MI12X90¢ | 1
25 |9NP 1200 053 | U + v b M12 U NUT M12 1
26 125 1244 000 | 0 v 2 H 5 — COLLAR, lock 2
27 |9BT 1211 003 | & b M12%110 £ | BOLT MI2X110 | 2
28 [9NP 1200 053 | U + v b Mi2 U NUT M12 2
29 |G57 1421 000 | 4 ¥ /3% SPRING, plate 7
30 |G57 1425 000 | ¥4 v=—2 MARK, hazard 1
31 [S80 0521 000 | 7 v 9 FavA<—17 MARK, caution 2
32 | 125 1191 000 | FH-900<%— % MARK, FH-900 1
33 [T12 0967 000 | 7 ¥ € kawye—7 MARK, safety {2 |
34 |657 1426 000 | ¥ a9 F avfw—7 MARK, caution I 1|
35 |N69 0825 000 | A b5 <w—2 MARK, MAMETORA 1|
i




B NYZ—-FSAL-BHhEEMR
HUMMER DRUM + DRIVE LINE GROUP




B

Ny T —-FSh -BHHhiEz2ME
HUMMER DRUM « DRIVE LINE GROUP

FH-900

lags o— r&S ® & £ u W %

N | CODE Mo PARTS NAME QTY| REMARKS
1 [125 1121 001 | ~nv=—F S5 4 DRUM, hummer 1
2 |657 1454 000 | 7 L—=NH o Sy 2 BLADE 54
3 |G57 1455 000| # 4 7 b Yy H b BOLT 2
4 |oNP 1000 083 == w2+ MIO NUT M10 27
5 |657 1456 000| 75 v & FLANGE 2
6 |657 1457 000| 7 = W hs¥ oy %~ 34 PACKING, felt A 2
7 | G657 1458 000 | 36X62 +¥ o % ¥ PACKING 2
8 |9BB 6206 002 | H—A~RTY VY #6206-2RS | BEARING, ball $6206-2RS | 2
9 |9RR 6200 015| 2+ o 7Y vV R-62 RING, snap R-62 3
10 |G57 1459 000 | 7 = W bs¥o % ¥ 63 PACKING, felt 63 1
11 (529 0425010 | Y2 5 v ¥#% A WASHER 1
12 | 95K 0801 683 | /<% v +@# N b M8x16¢ |BOLT, w/washer M8X16¢ | 1
13 | 657 1460 000 | 75 ¥ Y L Hr¥— COVER, flange L1
14 |9FW 1000 003 | & 3 #Hx M10 WASHER, plain  M10 4
15 |9SW 1000 003 | 72 ¥ H % MI10 WASHER, spring ! 4
16 |9BT 1001 803 | #w b M10x18¢ | BOLT MIOX18¢ | 4
17 |125 1122 000 | X b9 5 H ¥~ COVER L1
18 |G57 1461 000 | ¥4 Kh/X—k% 32 REINFORCEMENT, side cover | 2
19 |9CD 0801 603 | #5232 % M8x16¢ | SCREW M8x162 | 4
20 | 9SW 0800 003 | /X ¥ # % M8 WASHER, spring M8 4
21 |9NT 0800 003 | + » b M8 NUT M8 4
22 1125 1134 000 | ho v —=v 7 b0k SUPPORT, counter shaft 1
23 |9BB 6004 002 | H—AXTY v ¥ #6004-2RS | BEARING, ball $6004-2RS | 1
24 |9RR 4200 015| XF w Y v ¥ R-42 RING, snap R-42 1
25 |9BT 0802 003 | #w b M8x20¢ |BOLT M8x20¢ | 4
26 |9FW 0800 003 | £ S¥# % M8 WASHER, plain M8 2
27 | 9SW 0800 003 | /<2 # % M8 WASHER, spring M8 4
28 |ONT 0800 003| #+ v b M8 NUT M8 4
29 (125 1132000 | A9 9= %7 b SHAFT, counter 1
30 |125 1133 000 | XXAFY20T(R T34 ) GEAR, bevel 1
31 |9RR 4700 015| 2+ 7Y ¥ 2 R-47 RING, snap R-47 1
32 |9BB 6005 000 | H—W<7Y v #6005 BEARING, ball $6005 | 1
33 |905 2547 012 | A4 V¥ — N 08-25477 | SEAL. oil 08-25477 | 1
34 |9RS 2200 005 | XF 7Y v ¥ §-22 RING, snap §-22 1
35 {125 1130 000 | <~k — 2 CASE, bevel | 1
36 |9BK 0801 853 /XZ ¥ VFH W} M8X18¢ |BOLT, w/washer M8X18¢ 8
37 (125 1131 001 | =awyas 2 SHAFT | 1
38 | 644 0309 000 | ## % WASHER 1
39 | 125 0233 000 | XX F+ — 20T-20 GEAR, bevel 207-20 1
40 |98S 2500 005| 2+ » 7Y ¥ ¥ §-25 RING, snap §-25 | 1




B Ny T —FSL -BHHhEENEE
HUMMER DRUM * DRIVE LINE GROUP




B Ny ZT—F>3h - BHhiExikBF
HUMMER DRUM « DRIVE LINE GROUP

FH-800
latgs - &S ® & & yik W %
No. CODE No PARTS NAME QTY| REMARKS
41 |9RR 4700 015 | R+ Ty » ¥ R-47 RING, snap R-47 1
42 | 98B 6005 000 | H=—~X7 ) ¥ #6005 BEARING, ball #6005 1
43 | 988 6203 000 | H#—=xXT7 Y v #6203 BEARING, ball #6203 1
44 |90S 2547 0702 | A4 W — 08-25477 SEAL, oil 08-25477 1
45 |95C 3500 500 | =¥+ o7 CAP, seal 1
46 | 125 1135 000 | "XV =27 % COVER 1
47 [ 9BK 0801 653 | /¥R ¥ FH N b M8x16£¢ |BOLT, w/washer M8X16¢ 4
48 |G57 1513 001 | Ny =w—F Y a v T —4 ARM, hummer tension 1
49 [G57 1514 000 | 7= v h 35— COLLAR, arm shaft 1
50 |9BT 0808 003 | # b M8x802 | BOLT M8 %80 ¢ 1
51 [OF% 0800 003 | & 3 # % M8 WASHER, plain M8 2
52 | M08 0817 001 | ¥ v~ a 3w PULLEY, tension 1
53 [9RS 1200 005| 2+ v 7Y v §-12 RING, snap §-12 1
54 |9KY 0503 501 | # & =¥ — KEY 1
55 829 0425 020| v 2 4 ¥ W% B WASHER B 1
56 |9BK 0802 083 | /¥ v F@®H N b M8x20¢ |BOLT, w/washer M8X20¢ 1
57 529 0425 010 | Y2 %2 ¥ H % A WASHER A 1
58 |9BK 0801 683 | /X Y F@®H N b M8x16¢ BOLT, w/washer M8X16¢ 1
59 | G657 1516 000 | N ==~ b Hs¥— COVER 1
60 | 9SW 0800 003 | 7¥% ## % M8 WASHER, spring M8 1
61 |9NT 0800 003 + » b M8 NUT M8 1
62 |9BK 0802 093| £ 3 /XxvF+®OH Wb M8X20¢ |BOLT, w/washer M8x20¢ 1
63 |9FW 0800 003 | £ ¥ % M8 WASHER, plain M8 1
64 | 9SW 0800 003 | /¥ % M8 WASHER, spring M8 1
65 |9NT 0800 003 | + » b M8 NUT M8 1 !
66 (125 1137 001 | A v 9 —=F =) — PULLEY, counter 1
67 |125 1138 001 |0 =% Y =T =1) — PULLEY, rotary 1
68 |9VB 0360 003 | V ~Xw b “V"BELT 2
69 |125 1136 000 | Wi+ b L &R “L"METALLIC 1
70 | 98T 1002 203 | b M10X22¢ | BOLT M10X22 ¢ 2 I
71 | 9SW 1000 003 | 724 % M10 WASHER, spring  MI10 2
72 | S79 0461 000 | JE&FA+ v b BOLT, adjust 1
73 [MI3 1754 000 | 7 ¥ a v kb ys¥Y) X2 SPRING 1
74 | 9ONT 0800 003 | + v b M8 NUT M8 2
|
!
|




&

B
FRONT WHEEL GROUP

Cﬂfl




C 0] [5 Bg &
FRONT WHEEL GROUP
FH-900
laHgs o— rES 8. £ k| W %
No. CODE No. PARTS NAME QTY| REMARKS
1 125 1411 001 | €~ ) T —4 ARM, front tire 1
2 [S80 0714 000 | €Y 7 —LHr5— COLLAR 2
3 |98H 1207 073 | 7T #w b M12x70¢ | BOLT(TT) M12X70 ¢ 2
4 |OFW 1200 003 | E ¥ % M12 WASHER, plain MI2 2
5 |9SW 1200 003 | 7¥ &4 % M12 WASHER, spring  MI2 2
6 |9NT 1200 003| #+ v B M12 NUT M12 2
7 |125 1251 001 | Hid& 7 = — 7 FORK, front 2
8 [125 1252 001 | Bk 7 + — 2 /5 — COLLAR 2
9 |9BB 6004 002 | =T Y Y #6004-2RS | BEARING, ball 4
10 |9RS 2000 005 | A+ v 7Y v S-20 RING, snap §20 2
11 [9RR 4200 015 AF+ v S Y v ¥ R-42 RING, snap R42 132
12 [ 9SC 4200 600 | ¥—=NF + 7 CAP, seal 2
13 125 1253 000 | v+ ) » 300-4 TIRE 300-4 2
14 | 125 1254 000 | A& H 5 — COLLER 2
15 | 9BT 1611 003 | F b M16x110 £ | BOLT M16X110¢ | 2
16 | ONT 1600 003 | + » b M16 NUT M16 2
17 | 125 1255 001 | AijMaEM* ~ SCREW, adjust | 1
18 |9SP 0402 205 | R+ » FE PIN, snap 1
19 |9BB 0810 000 | A5 A PXT Y ¥ NC-810 BEARING, thtust NC-810 1
20 /529 0360 020 | F = Yoy bYad Vb JOINT | 1
21 |9SP 0502 005 | A 7Y v 7€ PIN, spring 1
22 |106 0434 000 | Fx v Yoy b Yaf v ba=w ROLLER 1
23 | 9BT 0603 003 | #w b M6x30£ |BOLT M6x30 ¢ 2
24 |9NL 0600 003| 2w 2%+ b M6 NUT, lock M6 2
25 [125 1256 000 | 2 5 ¥ 7 b7x=— LEVER, crank 1
26 |9RS 1200 005 | A F o T Y » ¥ $-12 RING, snap $-12 1
27 |RO1 0616 000 | EY v 235 v o =F) GRIP 1
28 |S57 0157 Q00| 2 W » 7Y » ¥ RING, clip 1
29 | MO8 0922 000 | F =¥ YL /X=PaA{ Y} JOINT, change lever 1
30 |9BT 0603 003 | #n bk M6 %30 ¢ BOLT M6 %30 ¢ 1
31 |9NL 0600 003 | © v 24> b M6 NUT M6 1
32 (125 1257 000 | 25 v 2 un—=HHx X SN JOINT 1
33 |9BK 0801 653 | ¥ FFHwb M8x16 ¢ BOLT, w/washer 1
34 |569 0214 000 | £ SHFH % WASHER, plain 1
35 [125 1258 000 | »F A+ 7 HOLDER 1
36 |9RP 1620 003 |R E ~ “R"PIN 1




D Fr—-b—-22B&K
CHAIN CASE GROUP




D

Fr—vhb—-—2B&K
CHAIN CASE GROUP

FC-850

g8 o r&S 8 % Bk W

No. CODE Nao PARTS NAME QTY| REMARKS
1 |125 1212 000| 3 w>¥a s —2Z L CASE, mission (L) 1
2 125 1223000 o—% Y —4h SHAFT, rotary 1
3 1125 1224 000 | vo—% Y —Whh 5 — COLLAR, rotary shaft 1
4 | 98B 6206 000 | H—NXT7TY ¥ #6206 BEARING, ball #6206 2
5 |98B 6200 015| R+ 7F'YY v ¥ R 62 RING, snap R62 2
6 |90S 3062 1414 A A V¥ —N OLFY 30621314 | SEAL, oil OLFY 30621314 | 1
7 |9RC 0525 500 | 9 —5—Fz2—~ RS525 50L | CHAIN, roller RS525 50L 1
8 |9BB 6005 000 | H#—=n~x71 s #6005 BEARING, ball #6005 1
9 ORR 4700 015 | R+ v 7Y » ¥ R47 RING, snap R4T 2
10 [90S 2547 0702 | A4 W — SC25477 SEAL, oil SC25477 1
11 1125 1217 000 | F4hh 5 — COLLAR, shaft 1
12 125 1215 000 | FW¥+ GEAR, shaft 1
13 1125 1216 000 | 7w ¥ a BUSH, 1
14 1125 1213 001 | 4 SHAFT, main 1
15 {125 124 000 | F#F = ¥ VF 7 GEAR, change 1
16 |98B 6303 000 | HK—x7 Y ¥ BEARING, ball 1
17 1125 1211 000 3 w3 ¥4 —Z (R) CASE, mission (R) 1
18 |95C 4700 500 | = WwF 4 v 7 CAP, seal 1
19 [95C 6200 500 | = nF 4 27 CAP, seal 1
20 |MO7 0118 000 [ NA 239Ny F PACKING, drain 1
21 |9BT 0801 003 | b M8 X10¢ | BOLT M8 x10¢ 1
22 [ 9SW 1200 003 | »¥&x ¥ H % M12 WASHER, spring M2 2
23 |ONT 1200 013| + =~ b M12 NUT M12 2
24 |¥52 0247 000 | 887 » >~ @12/ (#) WASHER, (out)  ¢12 2
25 |M13 0227 001 | ¥y 2 I % WASHER 2
26 [125 1218 000 | 20k SHAFT, second 1
27 |M52 0248 000 |87 v ¥ & @12 () WASHER, (in) $12 2
28 [ONB 2024 172 | =— FWxT Y 2o KT-202417 | BEARING, needle  KT-202417 2
29 {125 1220 000 24@hH 5 — COLLAR, second 1
30 1125 1218000 | A 7' 5 b FFET GEAR, with sprocket 1
31 | M52 0247 000 | 887 v ¥+ @12 (A) WASHER (out) @12 2
32 |125 1221 000 | ¥ 2 ¥ 2 SHAFT, back 1
33 |9NB 2024 172 | =—FNWRTY ¥ KT-202417 | BEARING, needle  KT-202417 2
34 125 1222 000 | Xw o V2 FT GEAR, back shaft 1
35 (M52 0248 000 |87 » >~ + ¢ 12F () WASHER, (in) @12 1
36 [M13 0227 001 | 78w 2 ¥ H % WASHER 1
37 | 9SW 1200 003 | /N2 H % M12 WASHER, spring M12 2
38 |ONT 1200 Q13| #+ =~ b ¥i2 NUT M12 2
39 |9SW 1000 000 | 7¥x## % V10 WASHER, spring  MI10 2
40 |9NT 1000 010 | # » b N10 NUT M10 2

_ll-




D Fr—-vhb—ZXM&E
CHAIN CASE GROUP




D

Fxr—-vo5—-Z2BMKk
CHAIN CASE GROUP

FC-850

RwEs| o— FES g2 & w W x

No. CODE Na PARTS NAME QTY| REMARKS
41 [MO7 0313 001 | ¥ 7% —ov 9 PN F PACKING 2
42 [(R14 0311 000 | 7% —7x—7 FORK, shifter 1
43 | 9S8 2500 000 | R F—wH— 5"/16 BALL, steel 5°/16 1
44 |07 0314 000| ¥ 7% —oy b /% SPRING 1
45 [ 9ST 0302 003! 71 &>~ PIN, spht 1
46 |[R14 2311 000| ¥ 7% —o 5 k ROD, shifer 1
47 |R14 2312000 | ¥ 7 9 —RHN5— COLLAR, shifter 1
48 |N60 0116 000 | F a—at >~ PLUG, oil inlet 1
49 |[M48 0218 000 | F = 7% 1) 78 % SPRING, chain 2
50 [90R 1200 001| OV » ¥ P-12 *0"RING P-12 1
51 |M63 0914 001 | @ =% ) —F = ¥ J Lsv— LEVER, change 1
52 |106 0125 000 | A7) v ¥ SPRING 1
53 |9SB 3000 000 | A F 4 —vF =1 3"/8 BALL, steel 3"/8 1
54 |98F 0301 500 | ~nf a2 E ¥ ¢ 3 X15¢ | PN $3 X152 1
55 |9CR 0600 813| F5 R Y M6 X8 ¢ | SCREW M6 X8 ¢ 1
56 |9SW 0600 003 | /XX H % M6 WASHER, spring M6 1
57 |9BT 0601 803 | # b M6 X18¢ | BOLT M6 xX18¢ 1
58 |9BK 0803 053 | /¥ v FH N b M8 x30 BOLT with washer M8 X302 6
59 |R10 0313 001 | ¥ 74 —7—4 ARM, shifter 1
60 |9BT 1001 603 | #w k M10x16 £ |BOLT MI0X16¢2 | 4
61 |9SW 1000 003 | 7¥% ¥ H % M10 WASHER, spring  M10 4
62 |9NT 1000 003 | + » b M10 NUT M10 4
63 |[9BH 0601 473 7T THW b M6 X14£¢ |[BOLT(7T) M6 X14¢ 18
64 [ONF 0600 003| 75 v ¥v¥+ 9+ M6 NUT M6 18
65 |125 1230 000 | "N HEw I R BOX, bevel 1
66 | 125 1233 000 | X< ¥FT 36T(RA7 514 ) | GEAR, bevel 3I6T(RT754) | 1
67 |9RS 2000 005 | R+ w7 v ¥ RING, snap 1
68 |90S 2547 (MR | A A ¥ — W SEAL, o1l 2
69 |9RR 4700 015 | RFw T Y U R47 RING, snap R47 2
70 | 9BB 6005 000 | H=wx7 ) ¥ #6005 BEARING, ball #6005 2
71 |9RS 2500 005 | 2+ o 7Y v ¥ RING, snap 2
72 | G44 0309 000 | ¥ # % WASHER 1
73 |9BB 6203 000 | H=—NRT ) ¥ #6203 BEARING, ball #6203 1
74 |95C 3500 500 | v =V ¥+ T CAP, seal 1
75 |125 1232 001 | "< ¥ 7 18T GEAR, bevel 18T 1
76 |125 1231 001 | A7 SHAFT, input 1
77 (125 1234 000 | r—27 % COVER, case 1
78 |9BK 0801 653 | /< v FH NP M8 X162 |BOLT w/washer M8 X16¢ 4
79 |9BK 0801 853 | /&y FH Wb M8 xX18¢ |BOLT w/washer M8 X18¢ 8
80 (125 1235 000 | v+ 7 b H/¥— COVER, shaft 1

-13_




E o—-4%Y—hxx—BBE
ROTARY COVER GROUP




E

a—-—%U—HhxX—-—PHM&E
ROTARY COVER GROUP

FC-850

lgs o— rES 8 & wl| W x

No CODE Na PARTS NAME QTY| REMARKS

1 (125 1241 000 | @ —% Y —H /38— COVER, rotary 1

2 [125 1242 000 | by TV 7 A F— STAY 1

3 |9BK 0802 053 | 7¥& 4% v FH b BOLT, w/washer 4

4 1125 1243000 by TV 20N S5~ COLLAR 1

5 |9BT 1209 003 | Hw b M12x90¢ | BOLT M12x90 ¢ 1

6 |[9NP 1200 053 | UF > b M12 *U"NUT M12 1

7 1125 1244 000 | 9w 2 15— COLLAR, lock 2

8 |9BT 1211 003 | Hw b M12x110£ | BOLT MI2x110¢ | 2

9 [9NP 1200 053 | U+ » b M12 “U*NUT M12 2

10 (125 1245 000 | # v L=< x RUBBER 1

11 125 1246 000 | v Tt ¥z v x RLATE, rubber setting 1

12 | 9BT 0601 803 | # b M6 xX18¢ |BOLT M6 X182 | 13

13 | 9SW 0600 003 | 7N ¥ H % M6 WASHER, spring M6 13

14 |9NC 0600 043 | 77 v+ v b M6 NUT, cap M6 13

15 | (G20 0513 000 | # LT & RUBBER 1

16 620 0525 000 | #vdaxtvx4 % PLATE, rubber 1

17 | 9BT 0801 803 | #w b M8 x18¢ | BOLT M8 X18¢ 10

18 | 9SW 0800 003 | /¥ ¥ H % M8 WASHER, spring M8 10

19 |9NT 0800 003 | + =~ b M8 NUT M8 10

20 |S80 0531 001 | =4 )= oo —2 CASE, rotary 1

21 |580 0224 00| o—%1)—2 2B SHAFT, rotary 1

22 |9BB 6206 000 | H—n~xTY VI 6206 BEARING, ball 6206 2

23 |9RR 6200 015| A+ v 7Y ¥ R62 RING, snap R62 1

24 |90S 3062 44 | A A v — OLFY3062 1314 | SEAL, oil OLFY30621314 | 1

25 |9GN 0600 000 | N 2A=w TN M6 NIPPLE, grease M6 1

26 |9BT 0802 203 | # b M8 X22¢ |BOLT M8 x22¢ | 5

27 | 9SW 0800 003 | 7Y% A 2 M8 WASHER, spring M8 5

28 |125 1261 001 | FS5 Lo—% ROTOR, drum 1 | FC-850B

29 |M81 0719 000 + %/ # L BLADE, L 2 |~

30 [(M81 0739 000 | + %/ # R BLADE, R 2 | #

31 |R14 0515000 | v XA P YUY HHNE BOLT 24 |~

32 | 9SW 1000 003 | 7¥x#H % M10 WASHER, spring  M10 24 |~

33 | 9NT 1000 003 | #+ = b M10 NUT M10 24 |~

34 (M40 0502 000 | F5 Lty pHE LB BOLT, drum set 4

35 |9NL 1000 003 | 2w 7 F b M10 NUT, lock 4

36 125 1561 000 | Yavyo—%— ROTOR 1 | FC-850C

37 125 1562 001 | Yavww—%—4 ) vh 5 F a—7 | TUBE rotor 1 ”

38 |9BT 1005 594 | 6 h 2 7 H+HNF M10X55¢ | BOLT M10X55¢ 2 |

39 |9NT 1000 003 | #+ » b NUT 2 |7

40 125 1225000 | r—=2 b Y UHEHh 35— COLLAR 1

..15..




F Al # B &
FRONT WHEEL GROUP

_16_



B #
FRONT WHEEL GROUP

FC-850

lﬂmﬁe - FEE g £ k| W %

l CODE No PARTS NAME Q'TY| REMARKS
l 125 1250 001 | Hijd& 7 — & ARM, front wheel 1
2 |S80 0714 000 | MG T — & H1 5 — COLLAR 2
3 |9BH 1207 073| 7T T#H Wb MI2x70¢ | BOLT MI12XT702 | 2
4 |9FW 1200 003 | E ¥ =% M12 WASHER, plain M12 2
5 |9SK 1200 003 | /¥ H A2 M12 WASHER, spring  M12 2
6 |ONT 1200 003| + v b M12 NUT M12 2
7 1125 1251 001 | ik 7 = — 7 FORK, front wheel 2
8 |9BB 6004 002 | H—n~x7 1) v #6004 BEARING, ball #6004 4
9 125 1252001 | € v 7 +—2Hh 35— COLLAR 2
10 |9RR 4200 Q15| R+ 7Y » ¥ R42 RING, snap R42 2
11 |98S 2000 005 | 2+ w7V ¥ S20 RING, snap S20 2
12 |95C 4200 600 | ¥ —NF ¢ o 7 CAP, seal 2
13 1125 1253 000 | o8& 300- 4 TIPE 300- 4 2
14 | 125 1254 000 | Hik&H 5 — COLLAR 2
15 |9BT 1611 003 | #F b M16x110 £ | BOLT M16X110£2 | 2
16 | 9NT 1600 003 | + <~ k M16 NUT M16 2
17 1125 1255 002 | BieG3AE % ~ SCREW, adjust front 1
18 |9SP 0402 205 | 2 7Y v 7 EY PIN, spring 1
19 |98 0810 000 | RS A PXRT Y v ¥ BEARING, thrust 1
20 1529 0360 020 | Fx Yoy pPaAf b JOINT, change rod 1
21 |9SP 0502 005 | R 7Y v EY PIN 1
22 1106 0434 000 | Fx v Yoy ba=w BRIDGE, change rod 1
23 |9BT 0603 003 | #1 k M6 x30¢ |BOLT M6 x30¢ 1
24 |ONL 0600 003 | 2w 274+ > b M6 NUT M6 1
25 1125 1256 000 | 72 5 7 L/x— LEVER 1
26 |9RS 1200 005 | AF v T ¥ ¥ S12 RING, snap S12 1
27 |RO1 0616 000 | EY v 50 =FY GRIP 1
28 |S57 0157 000| 2 Y » 7V v ¥ RING, crip 1
29 125 1257 001 | 2 5 v 2 v X—=HHx 2§ )1 JOINT 1
30 |9BK 0801 653 | & ¥ FH Nk M8 xX16¢ |BOLT, w/washer M8 X162 1

31 |S69 0214 000 | e ¥ #H % M8 WASHER, plain M8 1 | (SFW 0800003)
32 125 1258 000 | 7 A+ ¥ HOLDER 1
33 |9RF 1620 003 | RE ~ “R"PIN 1
34 |MOB 0922 000 | F = v Y LN=YaAf v}t JOINT, change lever 1
35 | 9BT 0603 003 | b M6 X302 |BOLT M6 X302 | 2
36 |9NL 0600 003 | © w74 v b M6 NUT M6 2

-17-




